## **COMPASS** Therapeutic Notes on the Management of Asthma

#### June 2018



Contents	Page
Introduction and background	1
Guidelines on asthma	2
National Review of Asthma Deaths	2
Asthma diagnosis	3
Non-pharmacological management	4
Pharmacological management	4
Choice of inhaler device	13
Self-management plans	14
Patient review	14

Successful completion of the assessment questions at the end of this issue will provide you with 3 hours towards your CPD/CME requirements. Further copies of this and any other edition in the COMPASS Therapeutic Notes series, including relevant CPD/CME assessment questions, can be found at:

www.medicinesni.com or

www.hscbusiness.hscni.net/services/2163.htm

GPs can complete the multiple choice questions (MCQs) on-line and print off their CPD/CME certificate at <u>www.medicinesni.com</u>

Pharmacists should enter their MCQ answers at www.nicpld.org

\*Please note: paper copies are no longer available and MCQ answers should be submitted online\*

Glossary	
Broncho- dilator variability test	A test to determine if there is an improvement in FEV <sub>1</sub> after administration of bronchodilator
DPI	Dry powder inhaler
FEV <sub>1</sub>	Forced expiratory volume in 1 second
ICS	Inhaled corticosteroid
LABA	Long-acting beta-2 agonist
LAMA	Long-acting muscarinic antagonist
LTRA	Leukotriene receptor antagonist
MART	Maintenance and reliever therapy
MDI	Metered dose inhaler
PEF variability	Peak flow variability (calculated as the difference between the maximum and minimum peak flow in a day. A value of >20% is characteristic of asthma)
QOL	Quality of life
RCT	Randomised controlled trial
PEF	Peak expiratory flow
SABA	Short-acting beta-2 agonist

## Introduction and background

There is currently no universally accepted definition of the term 'asthma'. This is in part due to an overlap of symptoms with other diseases such as chronic obstructive pulmonary disease (COPD), but it is also due to the probable existence of more than one underlying pathophysiological process. There are, for example, wide variations in age of onset, symptoms, triggers, association with allergic disease, and the type of inflammatory cell infiltrate seen in patients diagnosed with asthma.<sup>1</sup>

The airways are hyper-responsive and constrict easily in response to a wide range of stimuli. Narrowing of the airways is usually reversible (either spontaneously or with medication), leading to intermittent symptoms. In some people with chronic asthma, the inflammation may lead to irreversible airflow obstruction.<sup>1</sup>

## How common is asthma?

- 5.4 million people in the UK have asthma.<sup>2</sup>
- In Northern Ireland, 182,000 people (1 in 10) are currently receiving treatment for asthma (36,000 children and 146,000 adults).<sup>3</sup>
- In early childhood, asthma is more common in boys than in girls, but by adulthood, the sex ratio is reversed. The mechanism for this is not clear.<sup>5,6</sup>
- Approximately 60% of adults with asthma in the UK are women.<sup>3</sup>

## Guidelines on asthma

Since 2003, the British Thoracic Society (BTS) in collaboration with the Scottish Intercollegiate Guidelines Network (SIGN) have published guidance on the management of asthma.

In November 2017, NICE published guidance on diagnosis, monitoring and chronic asthma management.<sup>4</sup> Although both BTS/SIGN and NICE have looked at the same evidence base when producing their guidelines, NICE have included a health economic evaluation in their guideline development. This has created some

differences in their recommendations on how to diagnose and manage people with asthma.

This COMPASS therapeutic note will seek to highlight the similarities and differences between the two guidelines and help guide what this means in primary care practice.

## National Review of Asthma

## Deaths

<sup>•</sup>Why asthma still kills', is a report following the National Review of Asthma Deaths (NRAD), into the circumstances surrounding deaths from asthma in the UK from 1<sup>st</sup> February 2012 to 30<sup>th</sup> January 2013.The report was published



in May 2014. The aim of the project was to understand why people of all ages continue to die from asthma, so that

recommendations could be made to prevent deaths from asthma in the future.<sup>32</sup>

## Key findings from NRAD report

Stark findings were reported in relation to the use of NHS services, medical and professional care, prescribing and medicines use, and patient factors such as perception of risk of poor control.<sup>32</sup>

Examples include:

- 45% of people died without seeking or before medical care could be provided.
- Only 23% had a personal asthma action plan (PAAP).
- 43% had no asthma review in primary care within the last year.
- Only 39% were classed as "severe asthma", suggesting that some people were under-treated.
- 39% were prescribed more than 12 SABAs in the year before they died, while 4% were prescribed more than 50 reliever inhalers.<sup>32</sup>

## Key messages from NRAD report:

The report highlighted four key messages:

- 1. Every hospital and GP practice should have a designated, named clinician for asthma services.
- Better monitoring of asthma control; where loss of control is identified, immediate action is required including escalation of responsibility to other healthcare professional, treatment change and arrangements for follow-up.
- Better education is needed for doctors, nurses, patients and carers to make them aware of the risks. They need to be able to recognise the warning signs of poor asthma control and know what to do during an attack.

4. All patients should be provided with a personal asthma action plan (PAAP), which can help them to identify if their asthma is worsening and tell them how and when to seek help.<sup>32</sup>

### Prescribing and medicines use points

Among the recommendations in the NRAD report were a number of points in relation to prescribing and medicines use. These points are summarised in **TABLE ONE**.<sup>33</sup> Refer to Medicines Management Newsletter Supplement January 2015 for further details on <u>action points for GPs</u>, practice nurses and community pharmacists

TABLE ONE: H	Key prescribing / medicines issues ghlighted in the NRAD
Prescribing / medicines issues	NRAD recommendations
1. Overuse of SABAs	All asthma patients who have been prescribed more than 12 SABA reliever inhalers in the previous 12 months should be invited for urgent review of their asthma control, with the aim of improving their asthma through education and change of treatment if required. <sup>33</sup>
2. Inhaler technique	An assessment of inhaler technique to ensure effectiveness should be routinely undertaken and formally documented at annual review, and also checked by the pharmacist when a new device is dispensed. <sup>33</sup>
3. Non- adherence to ICS	Non-adherence to preventer inhaled corticosteroids is associated with increased risk of poor asthma control and should be continually monitored. <sup>33</sup>
4. Combination inhalers encouraged	Where LABA bronchodilators are prescribed for people with asthma, they should be prescribed with an inhaled corticosteroid in a single combination inhaler. <sup>33</sup>



## Community pharmacists

- Community pharmacists are ideally placed to support the recommendations in the NRAD. Through the provision of a medication use review (MUR), pharmacists can discuss patients' adherence to medication and their use of inhalers. This is of particular importance for patients who do not attend for their annual review with their GP.
- Reminder: patients presenting with a prescription for a new inhaler should be shown how to use the inhaler device as part of the dispensing process.

## Asthma Diagnosis

No one symptom, sign or test is diagnostic of asthma. Furthermore, the predictive value of tests is influenced by the context, the reference test used, and the thresholds that are applied.<sup>4,7,8</sup>

### What are the symptoms of asthma?

Patients will typically have symptoms of:

- wheeze
- cough (particularly at night or in the early morning)
- breathlessness
- chest tightness
- sputum production.<sup>1,7</sup>

Are diagnostic tests helpful in asthma diagnosis? According to BTS/SIGN, the diagnosis of asthma is a clinical one; tests influence the probability of asthma but do not prove a diagnosis.<sup>7</sup> With this is mind, BTS/SIGN recommend a structured clinical assessment as the first step to determine the probability of asthma. For those people with a high probability of asthma, a trial of drug therapy may be initiated. For those with an intermediate probability of asthma, objective tests should be used.<sup>7</sup>

**NICE** place a greater emphasis on the use of objective tests in the diagnosis of asthma, advising that **asthma should not be diagnosed on symptoms alone**.<sup>4</sup>

### What diagnostic tests are available?

A number of tests are available to determine the likelihood of asthma.

### Airway inflammation measures:

Measuring airway inflammation / likely response of corticosteroids.

 Fractional exhaled nitric oxide (FeNO) — FeNO measurements correlate well with a raised sputum eosinophil count.<sup>4</sup> FeNO is therefore a useful assessment of airway inflammation / likely response of corticosteroids. There is however some uncertainty about both the sensitivity and specificity of FeNO, particularly as to whether it can distinguish general atopy from asthma.<sup>4,7</sup>

### Lung function tests:

Measuring airflow obstruction (spirometry and peak flow) and assessment of reversibility with bronchodilators.

- Spirometry not useful in ruling out asthma because sensitivity is low.<sup>8</sup>
- Peak expiratory flow variability
- Bronchodilator variability

### Airway hyperreactivity measures:

To provoke bronchoconstriction (airway narrowing) people with asthma will react to lower doses of challenge test than someone without airway hyperactivity.

 Direct bronchial challenge test with histamine or methacholine.

### What do the guidelines recommend?

Both BTS/SIGN and NICE recommend <u>spirometry</u> as an initial test to assess the presence and severity of airflow obstruction in adults.<sup>4,7</sup>

NICE recommend that <u>FeNO</u> is also used as soon as is possible when considering a diagnosis of asthma.<sup>4</sup> BTS/ SIGN only list FeNO as a potentially useful test in people with an intermediate probability of asthma.<sup>7,8</sup>

<u>Peak flow</u> is recommended by BTS/SIGN as an initial test in primary care. NICE advise the use of peak flow monitoring to check on variability if there is uncertainty with the diagnosis.

If there is still uncertainty, NICE advise that referral for <u>histamine / methacholine challenge</u> is recommended.<sup>4,121</sup>

### **BTS/SIGN 2016 Diagnostic algorithm**



## Asthma COPD Overlap Syndrome

## What is Asthma-COPD overlap syndrome (ACOS)?

Asthma-COPD overlap syndrome (ACOS) is not a disease entity but a term applied to patients with clinical features of both asthma and chronic obstructive pulmonary disease (COPD).<sup>85</sup> ACOS is characterised by persistent airflow limitation.

### Why is it important to consider ACOS?

Distinguishing asthma from COPD can be problematic, particularly in smokers and older adults. Many older patients presenting with chronic respiratory symptoms are found to have chronic airflow limitation (i.e. not completely reversible after bronchodilation).<sup>9</sup> ACOS is associated with a greater morbidity than asthma or COPD alone.<sup>85</sup> Further research is required to guide therapeutic choices in this group of patients. Preliminary advice in publications is to treat with a combination of LABA and ICS to minimise the effects of uncontrolled asthma.<sup>85,129</sup>

### When to refer patients with ACOS to a specialist?

Assessment and initial treatment may be commenced in primary care.

Referral may be considered in the following situations:

- Persistent symptoms and/or attacks despite treatment.
- Diagnostic uncertainty.
- Atypical or additional symptoms that suggest an additional pulmonary diagnosis.
- When chronic airways disease is suspected, but syndromic features of both asthma and COPD are few.
- Co-morbidities that may interfere with the assessment and management of the airways disease.<sup>9</sup>

## Asthma Management

## Non-pharmacological treatment

There is a common perception amongst patients and carers that there are numerous environmental, dietary and other triggers of asthma and that avoiding these triggers will improve asthma and reduce the requirement for pharmacotherapy.<sup>7</sup> As a result there can be less concordance with recommended pharmacological therapy.<sup>7</sup> Evidence that non-pharmacological therapies are effective in either preventing the development or reducing symptoms in asthma is difficult to find.

There are however some non-pharmacological strategies that can improve asthma symptoms. SIGN/BTS guidelines have made the following recommendations:

### **Benefit:**

- Smoking cessation
- Breathing exercises
- Weight reduction

### No benefit:

- Fish oils
- Antioxidants
- Probiotics
- Physical and chemical methods of reducing house dust mite levels in the home.<sup>7</sup>

### **Smoking and asthma**

Direct or passive exposure to cigarette smoke adversely affects quality of life, lung function, need for rescue medications for acute episodes of asthma and long-term control with ICS.<sup>11-14</sup> Parents who smoke should be advised about the dangers to themselves and their children, and offered appropriate support to stop smoking.<sup>7</sup>

## Why should smokers with asthma be encouraged to quit?

Anyone with asthma who smokes should be encouraged to quit for the following reasons:

- People with asthma who smoke have more asthma symptoms than non-smokers with asthma.
- Smokers show a faster decline in FEV<sub>1</sub> over time, and a higher mortality rate after admission with a near fatal asthma attack.
- The response to corticosteroid treatment is impaired in smokers with asthma. This has been shown to be the case with inhaled corticosteroids<sup>81,82</sup> and with short courses of oral corticosteroids.<sup>83</sup>
- Prescribers should be aware that higher doses of inhaled corticosteroids may be needed in patients who are smokers or ex-smokers.<sup>9</sup>

## Overview of pharmacological therapies

Medications to treat asthma can be classified as controllers or relievers. **Controllers** are medications taken daily on a long-term basis to keep asthma under clinical control, chiefly through their anti-inflammatory effects. They include inhaled and oral corticosteroids, leukotriene receptor antagonists, long-acting  $\beta_2$ -agonists in combination with inhaled steroids, tiotropium and sustained-release theophylline. Inhaled corticosteroids

are the most effective controller medications currently available. **Relievers** are medications used on an asneeded basis that act quickly to reverse bronchoconstriction and relieve its symptoms. They include short-acting  $\beta_2$ -agonists, formoterol in a MART regimen, inhaled short-acting anticholinergics, immediate -release theophylline, and short-acting oral  $\beta_2$ -agonists.<sup>1</sup>

#### What is the aim of asthma management?

The aim of asthma management is control of the disease. Complete control of asthma is defined as:<sup>7</sup>

- No daytime symptoms
- No night-time awakening due to asthma
- No need for rescue medication
- No asthma attacks
- No limitations on activity including exercise
- Normal lung function (in practical terms FEV<sub>1</sub> and/or PEF>80% predicted or best)
- Minimal side effects from medication.

### Approach to management

- 1. Start treatment at the level most appropriate to initial severity.
- 2. Achieve early control.
- 3. Maintain control by:
  - increasing treatment as necessary
  - decreasing treatment when control is good.<sup>7</sup>

### What's new with the BTS/SIGN guideline?

The 2016 update to the BTS/SIGN guideline saw a number of changes from previous versions:

- The stepped approach remains, but the numbering of the steps has been removed. Instead, BTS/SIGN provide verbal descriptions at each stage of treatment in order to describe more clearly the sequence of treatment. See page 11 for BTS/SIGN algorithm.
- Another significant change is the removal of shortacting beta-2 agonists (SABA) on an "as required" basis as first line management. Instead, regular low dose inhaled corticosteroid (ICS) should be initiated in all patients, except those with very occasional shortlived wheeze.<sup>7,8</sup> This change is in response to findings from the NRAD report that many people with asthma who died were only treated with a SABA.<sup>7,8</sup> ICS is essential, to reduce the inflammation that is the cornerstone of asthma, while treatment with a SABA only provides symptomatic treatment.

## What are the main differences between the BTS/SIGN and NICE guidelines?

One of the most significant differences in the management of asthma is the recommendation to use a leukotriene receptor antagonist (LTRA) as first choice add-on therapy for people whose asthma is not well controlled by a low dose ICS (rather than long acting beta agonist (LABA)).<sup>4,7</sup> This will be discussed in further detail in the section '*Add-on therapies*'.

## Inhaled short-acting $\beta_2$ -agonists

Short-acting  $\beta_2$ -agonists administered by inhalation are the most effective therapy for rapid reversal of airflow obstruction and prompt relief of asthmatic symptoms. Most widely used is the short-acting  $\beta_2$ -agonist, salbutamol.

Because a regular schedule of administration four times a day does not improve outcomes, as compared with "asneeded" administration,<sup>20</sup> the short-acting  $\beta_2$ -agonists are recommended for use only as needed. **They should rarely be used on their own**.<sup>7</sup> Furthermore, overuse of short-acting  $\beta_2$ -agonists is a marker of uncontrolled asthma and has been associated with increased deaths due to asthma.<sup>21</sup>

▶ Prescribing Point – Short-acting beta agonists
▶ If a patient orders more than 12 short acting bronchodilator inhaler devices a year, they should be identified and have their asthma assessed urgently and measures taken to improve asthma control if this is poor.<sup>7</sup>

## Formoterol in Maintenance and reliever therapy (MART)

Formoterol may be used as a reliever medicine as part of a MART regimen — see page 9 for further details.

## Inhaled corticosteroids

Inhaled corticosteroids (ICS) are effective (but nonspecific) anti-inflammatory agents and, in patients of all ages, appear to be the most effective agents for controlling asthma symptoms, improving lung function, improving quality of life, preventing acute attacks and reducing asthma mortality.<sup>10,13,26-33</sup> However, they do not cure asthma, and when they are discontinued, deterioration of clinical control follows within weeks to months in a proportion of patients.<sup>34</sup>

## What are the differences between ICS with respect to steroid potency?

- Beclometasone (BDP) and budesonide are approximately equivalent in clinical practice.<sup>7</sup> However, there may be variations with different delivery devices.
- Fluticasone propionate provides equal clinical activity to BDP and budesonide at half the dosage.<sup>7</sup>
- It is difficult to establish the exact equipotent dose of fluticasone furoate.<sup>7</sup> However, the manufacturer's SPC states that in people with asthma, fluticasone furoate 100 micrograms once daily is approximately equivalent to fluticasone propionate 250 micrograms twice daily, and fluticasone furoate 200 micrograms once daily is approximately equivalent to fluticasone propionate 500 micrograms twice daily.

### Fine particle inhalers

The beclomethasone in Qvar<sup>®</sup> (BDP) and Fostair<sup>®</sup> (BDP plus formoterol) is an extra fine particle, achieving greater penetration and lung deposition than CFC-MDIs, and therefore is more potent than traditional BDP CFC-free inhalers.

- Qvar<sup>®</sup> is approximately 2 to 2.5 times more potent than Clenil Modulite<sup>®</sup>.
- When 'stepping up' patients from other beclometasone dipropionate inhalers, Fostair<sup>®</sup> 100/6 can be prescribed for patients already using beclometasone dipropionate 250 micrograms in

another CFC-free inhaler; the dose of Fostair<sup>®</sup> should be adjusted according to response.<sup>31</sup>

Due to difficulties in making comparisons between ICS inhalers, with respect to potency, both the 2016 BTS/ SIGN update and the new NICE guidance, have moved to <u>categorisation of ICS by dose</u> (into low, medium and high dose) — see **TABLE TWO**.

## Is there any evidence comparing the inhaled corticosteroids?

Comparative evidence is lacking. Studies comparing ICS are limited by their study design in that:

- normal volunteers and asthma patients differ in their absorption of ICS
- studies are often non-blinded due to difficulty in obtaining competitor's delivery devices.<sup>7</sup>

The current evidence suggests that in asthma the inhaled corticosteroids do not differ in efficacy or safety.<sup>7</sup>

## Adverse effects with ICS

As with all effective medicines, the benefits of ICS must be balanced against their potential risks. These range from unpleasant local effects (such as oral candidiasis and dysphonia) to less common systemic side-effects, such as adrenal suppression and osteoporosis.<sup>63,64</sup> Although local side-effects can occur in 1 or 2 of every 100 patients using ICS at standard doses, the risk is greater when higher doses are used.<sup>65</sup> For most patients, dose escalation to high doses produces little additional clinical benefit but increases the risk of side effects.<sup>65,66</sup>

## What local adverse effects are associated with use of ICS?

ICS are known to cause various upper airway adverse effects. The most often reported local adverse effects are:

- **Oropharyngeal candidiasis** this can be minimised by using a large volume spacer device along with a MDI (this reduces oropharyngeal deposition by filtering out larger particles), and by rinsing the mouth with water immediately after ICS use.<sup>67</sup>
- Hoarseness and dysphonia use of a spacer device does not appear to alleviate this.
- **Cough** this can usually be overcome by changing either the ICS itself or the delivery system.<sup>76</sup>

Although the mechanisms by which ICS cause these local adverse effects are not entirely clear, these adverse effects seem related to deposition of the ICS in the oropharynx and larynx. The rate of local adverse effects may vary by ICS dose, device, and potency.<sup>68-71</sup>

## Can inhaled corticosteroids cause systemic adverse effects in adults?

ICS are absorbed from the lung, accounting for some degree of systemic bioavailability. The risk of systemic adverse effects from an ICS depends upon its dose and potency, the delivery system, systemic bioavailability, first-pass metabolism (conversion to inactive metabolites) in the liver, and half-life of the fraction of systemically absorbed drug (from the lung and possibly gut).<sup>72</sup> Virtually no clinically important, long-term adverse systemic effects are observed among adults taking low-to -medium ICS doses. At high doses (usually > 1000 micrograms BDP per day or equivalent), the risk of systemic adverse effects increases.<sup>73-75</sup>

## TABLE TWO: Categorisation of inhaled corticosteroids by dose (adults)

		Dose	
Product	Low dose	Medium dose	High dose
pressurised Metered Dose In	halers (pMDI)		
Alvesco <sup>®</sup>	80–160 micrograms per day as a single dose	240–320 micrograms per day as a single dose or in 2 divided doses	400–640 micrograms per day in 2 divided doses
Beclometasone dipropionate Non- proprietary	200–400 micrograms per day in 2 divided doses	600–800 micrograms per day in 2 divided doses	1,000–2,000 micrograms per day in 2 divided doses
Clenil Modulite <sup>®</sup>	200–400 micrograms per day in 2 divided doses	600–800 micrograms per day in 2 divided doses	1,000–2,000 micrograms per day in 2 divided doses
Flixotide Evohaler <sup>®</sup>	100–250 micrograms per day in 2 divided doses	300–500 micrograms per day in 2 divided doses	600–1,000 micrograms per day in 2 divided doses
Flutiform <sup>®</sup>	100–250 micrograms per day in 2 divided doses	300–500 micrograms per day in 2 divided doses	600–1,000 micrograms per day in 2 divided doses
Fostair <sup>®</sup> (extra fine)	100–200 micrograms per day in 2 divided doses	300–400 micrograms per day in 2 divided doses	500–800 micrograms per day in 2 divided doses
Seretide Evohaler <sup>®</sup>	100–250 micrograms per day in 2 divided doses	300–500 micrograms per day in 2 divided doses	600–1,000 micrograms per day in 2 divided doses
Qvar <sup>®</sup> (extrafine) Qvar <sup>®</sup> autohaler Qvar <sup>®</sup> Easi-breathe	100–200 micrograms per day in 2 divided doses	300–400 micrograms per day in 2 divided doses	500–800 micrograms per day in 2 divided doses
Dry Powder Inhalers (DPI)			
Asmabec <sup>®</sup>	200–400 micrograms per day in 2 divided doses	600–800 micrograms per day in 2 divided doses	1,000–2,000 micrograms per day in 2 divided doses
Asmanex Twisthaler <sup>®</sup>	200 micrograms per day as a single dose a day	400 micrograms per day in 2 divided doses	Up to 800 micrograms per day in 2 divided doses
Budelin Novolizer <sup>®</sup>	200–400 micrograms per day as a single dose or in 2 divided doses	600–800 micrograms per day as a single dose or in 2 divided doses	1,000–1,600 micrograms per day in 2 divided doses
DuoResp Spiromax <sup>®</sup>	200–400 micrograms per day as a single dose or in 2 divided doses	600–800 micrograms per day as a single dose or in 2 divided doses	1,000–1,600 micrograms per day in 2 divided doses
Easyhaler <sup>®</sup> - Beclometasone	200–400 micrograms per day in 2 divided doses	600–800 micrograms per day in 2 divided doses	1,000–2,000 micrograms per day in 2 divided doses
Easyhaler <sup>®</sup> - Budesonide	200–400 micrograms per day as a single dose or in 2 divided doses	600–800 micrograms per day as a single dose or in 2 divided doses	1,000–1,600 micrograms per day in 2 divided doses
Flixotide Accuhaler <sup>®</sup>	100–250 micrograms per day in 2 divided doses	300–500 micrograms per day in 2 divided doses	600–1,000 micrograms per day in 2 divided doses
Fostair NEXThaler <sup>®</sup>	100–200 micrograms per day in 2 divided doses	300–400 micrograms per day in 2 divided doses	500–800 micrograms per day in 2 divided doses
Pulmicort Turbohaler <sup>®</sup>	200–400 micrograms per day as a single dose or in 2 divided doses	600–800 micrograms per day as a single dose or in 2 divided doses	1,000–1,600 micrograms per day in 2 divided doses
Relvar Elipta <sup>®</sup>		100 micrograms as a single daily dose	200 micrograms as a single daily dose
Seretide Accuhaler <sup>®</sup>	100–250 micrograms per day in 2 divided doses	300–500 micrograms per day in 2 divided doses	600–1,000 micrograms per day in 2 divided doses
Symbicort Turbohaler <sup>®</sup>	200–400 micrograms per day as a single dose or in 2 divided doses	600–800 micrograms per day as a single dose or in 2 divided doses	1,000–1,600 micrograms per day in 2 divided doses

The systemic side-effects of long-term treatment with high doses of ICS include:

- Adrenal suppression
- Decreased bone mineral density (BMD)<sup>76,77</sup>
- Cataracts and glaucoma 73,74
- Easy bruising <sup>78</sup>

### High Dose Inhaled Corticosteroid Safety Cards

► For patients on a high dose of ICS, provide them with a 'High Dose Inhaled Corticosteroid Safety Card'. This supports communication of the risks associated with treatment, and specific written advice to consider corticosteroid replacement during an episode of stress such as intercurrent illness.

► High Dose Inhaled Corticosteroid Safety Cards are available from BSO by emailing: <u>pharmacystationeryorders@hscni.net</u>.

#### Are there any new safety concerns with ICS? <u>MHRA/CHM advice</u> (August 2017) Corticosteroids: rare risk of central serous chorioretinopathy with local as well as systemic administration

Central serous chorioretinopathy is a retinal disorder that has been linked to the systemic use of corticosteroids. Recently, it has also been reported after local administration of corticosteroids via inhaled and intranasal, epidural, intra-articular, topical dermal, and periocular routes. The MHRA recommends that patients should be advised to report any blurred vision or other visual disturbances with corticosteroid treatment; consider referral to an ophthalmologist for evaluation of possible causes if a patient presents with vision problems.<sup>124</sup>

# Prescribing points – Inhaled corticosteroids At high doses of ICS via pMDI, a spacer should be used.<sup>7</sup>

► Adult patients requiring doses of ICS ≥1000 micrograms BDP equivalent should be given a 'High Dose Inhaled Corticosteroid Card'.<sup>7</sup>

## What problems are associated with long-term ICS use in children?

In children, high doses of ICS (> 400 micrograms/day BDP / > 200 micrograms/day fluticasone, or equivalent) may be associated with systemic side-effects, including growth failure and adrenal suppression.<sup>7</sup>

The CSM has 'strongly advised that the paediatric licensed doses of all ICS should not be exceeded'.<sup>77</sup> Use the lowest dose of ICS that will maintain disease control. If adequate control is not achieved, consider using add-on agents rather than increasing the dose of ICS.<sup>7</sup>While the use of ICS may be associated with adverse effects, with careful ICS dose adjustment, this risk is likely to be outweighed by their ability to reduce the need for multiple bursts of oral corticosteroids.<sup>7</sup>

## Prescribing Points – Children and ICS

► Monitor growth (height and weight centile) of children with asthma on an annual basis.<sup>7</sup>

► For children treated with ≥800 micrograms BDP per day or equivalent:

- Specific written advice about steroid replacement in the event of a severe intercurrent illness or surgery should be part of the management plan.
- The child should be under the care of a specialist paediatrician for the duration of the treatment.<sup>7</sup>

## Should the ICS dose be increased during an asthma attack?

Note: the term 'asthma attack' replaced 'asthma exacerbation' in the SIGN / BTS 2014 guideline in order to be more understandable and to give a clearer indication of the need for action.

Studies have shown that, in patients who are on a low dose of regular ICS (i.e. 200 micrograms of BDP equivalent), a five-fold increase in the ICS dose led to a decrease in the severity of asthma attacks. However, this cannot be extrapolated to patients taking moderate or high regular doses of ICS.<sup>7</sup> It is thought that ICS reach a plateau in their dose-response relationship, where increasing the dose further will only benefit patients who have not yet reached their plateau dose.<sup>16</sup>

## People currently taking a moderate to high dose of ICS (≥400 micrograms daily):

Increasing the ICS dose is ineffective during if patients are already taking a moderate or high dose (i.e.  $\geq$ 400 micrograms of BDP equivalent daily) - these patients should be advised to move straight to the oral steroid step. Patients may safely hold an emergency supply of prednisolone tablets (for use if their symptoms continue to deteriorate and/or if their peak flow falls to 60% of their best).<sup>7</sup>

### People currently taking a low dose of ICS:

For people who are on low doses (e.g. 200 micrograms) of BDP equivalent, they may be advised to increase the dose substantially (e.g. consider quadrupling regular ICS dose) for seven days at the onset of a deterioration. Note: do not exceed the max licensed daily dose.<sup>4,7</sup>

### Oral steroids as rescue therapy

Acute attacks of asthma may be treated with short courses of oral steroids, reducing once the attack has been controlled. For example, a standard course could be 40mg prednisolone daily for at least 5 days or until recovery. Courses of less than 3 weeks usually do not require dose tapering.<sup>31</sup>



## Counselling points for community pharmacists on spacer devices

## These are learning points that were identified when trying to manage asthma attacks.

- Counsel people not to carry or store their or their children's spacer device in a plastic bag as this will cause it to become static (builds up an electrical charge) which reduces the effect of the asthma medicine.
- Counsel people that, if using a spacer device to administer multiple puffs:
  - put one puff of inhaler medicine into the spacer at a time
  - breathe in and out of the mouthpiece five times

- repeat this for each puff of the inhaler needed. Remember: wait 30 seconds between puffs and take out the inhaler and shake it before each one.<sup>3</sup>

## \*Incorporate these points within PAAP\*

## Prescribing Points

Before initiating a new drug therapy, practitioners should:

- Check adherence with existing therapies
- Check inhaler technique
- Eliminate trigger factors <sup>7</sup>

To check adherence:

- ALWAYS review prescription records in the previous 6 to12 months and
- NEVER increase asthma medication without review of prescription filling and discussion with the patient.

## What is the first choice add on therapy?

In their new guideline on *Asthma: diagnosis, monitoring and chronic asthma management*, NICE recommend a leukotriene receptor antagonist (LTRA) as the first choice add-on therapy to low dose ICS in patients not controlled on a low dose ICS maintenance therapy.<sup>4</sup>

In their latest update, BTS/SIGN continue to recommend inhaled LABA as first choice add-on therapy to low dose ICS for patients aged 5 years and above.<sup>7</sup>

## Why the difference between NICE and BTS/SIGN?

While both NICE and BTS/SIGN evaluated the same evidence base, NICE included health economic modelling in their methodology, i.e. NICE consider both effectiveness and cost-effectiveness. LTRAs are now available generically and as such are substantially cheaper than ICS/LABA.

TABLE THREE: Price comparison add-on           therapies		
Product		Cost for one month <sup>123</sup>
Montelukast tablets	10mg	£1.02
Clenil Modulite <sup>®</sup> MDI (beclometasone)	200 micrograms	£16.17
Sirdupla <sup>®</sup> MDI (salmeterol / fluticasone)	125/25	£26.25
	250/25	£44.61
Seretide <sup>®</sup> MDI	125/25	£35.00
(salmeterol / fluticasone)	250/25	£59.48

## How do LTRAs and LABAs compare in terms of clinical effectiveness?

Head-to-head comparisons of ICS/LABA compared to ICS/LTRA in adults have shown that ICS/LABA is *marginally* more clinically effective than ICS/LTRA (the evidence is inconclusive in children). **BOX ONE** summarises the evidence findings by NICE.

## **BOX ONE:** Summary of ICS low dose + LTRA versus ICS low dose + LABA evidence by NICE

- No clinical difference in terms of severe exacerbations
- No clinical difference in terms of quality of life (AQLQ/ mini AQLQ)
- No clinical difference in terms of quality of life (EQ-5D)
- No clinical difference in terms of asthma control (ACQ)
- No clinical difference in terms of hospitalisations
- No clinical difference in terms of reliever medication use (puffs/day)
- No clinical difference in terms of reliever medication use (puffs/night)
- No clinical difference in terms of reliever medication use (% reliever free nights)
- No clinical difference in terms of reliever medication use (reliever free days during study period)
- No clinical difference in terms of FEV<sub>1</sub> (L)
- Clinical harm in terms of FEV<sub>1</sub> (% predicted)
- No clinical difference in terms of PEF (L/min)
- No clinical difference in terms of infections (all respiratory).

While ICS/LABAs are marginally more effective in controlling all exacerbations, no clinical difference was seen between ICS/LABA and ICS/LTRA in terms of severe exacerbations.

Clinical harm was reported in terms of  $FEV_1$  (% predicted) but according to NICE, the difference is small, and unlikely to be clinically significant given the normal variability of  $FEV_1$  (% predicted).

Overall, NICE considered these differences to be too small to justify the additional cost of LABA.

## What does this mean in practice?

In terms of what this means in practice, clinicians now have a *choice* to prescribe a LABA or a LTRA if low dose ICS does not control symptoms effectively.

LTRAs are substantially cheaper than LABAs and certainly cost is an consideration when prescribing within the Health Service. However, other factors such as patient preference, compliance, concomitant diseases (e.g. rhinitis) and risk of exacerbation are also important considerations when deciding on the best treatment for the individual.<sup>121</sup>

Please note: there is no need to switch people who are currently well controlled on current treatment.

## Long-acting $\beta_2$ -agonists

Addition of a long-acting  $\beta_2$ -agonist (LABA) is a treatment option when a low dose of inhaled corticosteroids +/- leukotriene receptor antagonist fails to achieve control of asthma.

Addition of a LABA to a daily regimen of inhaled corticosteroids improves symptom scores, decreases nocturnal asthma, improves lung function and decreases the use of short-acting inhaled  $\beta_2$ -agonists. It also reduces the number of attacks experienced and achieves clinical control of asthma in patients more rapidly, and at a lower dose of inhaled corticosteroids than inhaled corticosteroids alone.  $^{96, \ 99, 100, \ 101-107}$ 

## Why are LABAs not recommended in children under 5 years of age?

There is limited evidence for all types of treatment for asthma in children younger than 5 years compared with older children and adults. The first choice add-on therapy to ICS in children under five years of age is a leukotriene receptor antagonist (montelukast).<sup>7</sup>

### What are the differences between LABAs?

Features distinguishing the LABAs that are licensed for asthma are both practical and theoretical.<sup>108</sup> The onset of action of formoterol occurs within 5 minutes, whereas salmeterol has a slower onset of action (15 to 20 minutes).<sup>109,110</sup> The more rapid onset of action of formoterol makes it suitable for symptom relief as well as symptom prevention.<sup>111</sup>

Formoterol is a full agonist in its action at the betareceptor, whereas salmeterol is a partial agonist (and partial antagonist). The clinical significance of these differences are however uncertain.<sup>76</sup>

Vilanterol is a relatively new LABA and is only available in a combination inhaler with fluticasone furoate (Relvar<sup>®</sup> Ellipta<sup>®</sup><sup> $\bullet$ </sup>).<sup>1</sup>

## Safety issues: long-acting-β<sub>2</sub> agonist monotherapy

► A LABA should only be started in patients who are **already on ICS**.

► A LABA should be prescribed only in combination with ICS in a LABA/ICS combination inhaler. LABA monotherapy has been associated in controlled trials with increased mortality and is without a licence or guideline endorsement.

► Do not start anyone with acutely deteriorating asthma on a LABA.

► Anyone starting treatment with a LABA should be advised to report any deterioration in symptoms.

► Closely monitor anyone started on a LABA, especially during the first three months of treatment.

► Advise anyone who has been prescribed salmeterol that they should not use it to relieve an acute asthma attack.<sup>15, 32</sup>

## What are the advantages of using an inhaler that contains both a steroid and a LABA?

Fixed dose ICS/LABA combination inhalers:<sup>7,9</sup>

- Are convenient for patients.
- Improve adherence to drug treatment, as fewer inhalations and devices are needed.<sup>78,79</sup>
- Ensures that the LABA is always accompanied by a

corticosteroid.

• Can overcome the potential for over-reliance on bronchodilator therapy at the expense of ICS.

## Prescribing Points – Combination ICS / LABA inhalers

▶ With such a range of combination inhalers on the market, it might be useful as a Practice to select a small number of inhalers that you are familiar with and are able to discuss with patients.

## Maintenance and reliever therapy (MART)

The use of ICS/formoterol in a single inhaler as rescue medication instead of a short-acting  $\beta_2$  agonist, in addition to its regular use as maintenance therapy has been shown to be an effective treatment regime.<sup>4,7</sup>

The following all have a MART license:

- DuoResp Spiromax<sup>®</sup> 160/4.5 (budesonide / formoterol)
- Fobumix Easyhaler® 160/4.5 (budesonide / formoterol)
- Symbicort Turbohaler<sup>®</sup> 100/6, 200/6 (budesonide / formoterol)
- Fostair<sup>®</sup> MDI 100/6 (beclomethasone / formoterol)

Both NICE and BTS/SIGN agree that MART may be considered for adult patients who are poorly controlled on ICS/LABA.<sup>4,7</sup> SIGN also recommend MART as an option for adult patients who are not controlled on medium dose ICS.<sup>7</sup>

NICE recommend starting a MART regimen at a low maintenance dose ICS, with the option to increase to a medium maintenance dose ICS if uncontrolled.<sup>4</sup> If however the moderate maintenance dose ICS in the MART regimen does not control asthma symptoms, a high maintenance dose ICS in a <u>fixed-dose regimen</u> is then advised.<sup>4</sup> This is because the evidence for high dose ICS in a MART regimen is lacking.



## Prescribing Points – MART

- ► There is no need for another reliever inhaler.
- ► The total regular dose of daily ICS is not decreased.
- ► Patients taking rescue ICS / formoterol ≥ once a day
- on a regular basis should have their treatment reviewed.

► Careful education of patients on this regimen is essential, and directions should be put into their Asthma Action Plan.<sup>4,7</sup>

► NICE advise that a MART regimen can be used from age 5 years and above. However, MART regimens do not have a UK license for use in children and young people — refer to individual inhaler prescribing material for licensed age ranges.

## Leukotriene receptor antagonists (LTRAs)

The leukotriene receptor antagonist (LTRA) montelukast has a small and variable bronchodilator effect. Montelukast reduces symptoms (including cough), improves lung function, and reduces airway inflammation and asthma attacks.

Montelukast is less effective than ICS when used alone as controller medication, which is why NICE and BTS/ SIGN continue to recommend it as add-on therapy.<sup>4,7</sup> When used as add-on therapy, montelukast may reduce the dose of ICS required by patients with moderate to severe asthma and may improve asthma control in patients whose asthma is not controlled with ICS.<sup>7,18-30</sup>

#### <u>Children</u>

The first choice add-on therapy to ICS in children under five years of age is a leukotriene receptor antagonist.<sup>7</sup> Montelukast is licensed for use in children 2–5 years of age.<sup>2</sup>

#### When should a LTRA be reviewed?

LTRAs do not work for everyone. Therefore a short trial (e.g. for 28 days) is advisable to identify those patients who will respond to this therapy class.<sup>119,120</sup> Decisions to take at the review will depend on the age of the patient:

For **children aged under 5 years:** if there is no evidence of therapeutic benefit after the month trial, then the LTRA should be stopped and the child referred to a healthcare professional with expertise in asthma for further investigation and management <sup>4</sup>

For **children aged 5 to 16 years**, if asthma is uncontrolled on a paediatric low dose of ICS and an LTRA as maintenance therapy, *consider* stopping the LTRA and starting a LABA in combination with the ICS.

For **adults (aged 17 years and over)** whose asthma is uncontrolled on a low dose of ICS and an LTRA as maintenance therapy, offer a LABA in combination with the ICS, and review LTRA treatment as follows:

- discuss with the person whether or not to continue LTRA treatment
- take into account the degree of response to LTRA treatment.<sup>4</sup>

#### Prescribing Point – Leukotriene receptor antagonists (montelukast)

Prescribe montelukast for a short trial of 28 days and review response, i.e. do not automatically put on repeat.

► You may wish to consider carrying out an audit on patients receiving montelukast to ensure that they are also using inhaler therapy.

## Tiotropium

## What is the place in therapy for tiotropium in asthma management?

Tiotropium in the Spiriva<sup>®</sup> Respimat<sup>®</sup> device (i.e. not the Handihaler<sup>®</sup> or Braltus Zonda<sup>®</sup>) has a license for asthma. It is licensed as an add-on maintenance bronchodilator treatment in patients aged 6 years and older with severe asthma who experienced one or more severe asthma exacerbations in the preceding year.<sup>17</sup>

BTS/SIGN position tiotropium as an option as add-on therapy (on a trial basis) for adult patients who do not respond to ICS plus LABA. In such a circumstance, the LABA should be stopped and tiotropium added to the ICS  $.^7$ 

NICE do not make a recommendation in their guideline on tiotropium in asthma.<sup>4</sup>

#### What is the evidence for tiotropium in asthma?

A review of RCTs in adults taking tiotropium bromide in addition to ICS plus LABA, compared with ICS plus LABA, reported fewer asthma exacerbations (although results were inconclusive), improved lung function and some benefits relating to asthma control in those taking tiotropium, but no improvement in quality of life. Evidence relating to serious adverse effects was inconclusive but fewer non-serious adverse events were reported in those taking tiotropium. In two of the three trials included in the review, patients were taking high dose ICS, although it was not possible to draw conclusions about the effect of tiotropium in those taking different doses of ICS plus LABA.<sup>4,125</sup> There is insufficient evidence to suggest that addition of tiotropium to ICS in patients inadequately controlled on ICS alone has any benefit over addition of LABA to ICS.<sup>4,126</sup>

People in the 2 RCTs supporting the licence extension for tiotropium in asthma had persistent airway obstruction, with  $FEV_1$  and  $FEV_1/FVC$  ratios similar to those in people with moderate COPD.<sup>17</sup>

Expert opinion suggests that tiotropium is likely to be of most benefit to patients with asthma who have a more severe disease and a pattern of illness and physiology more similar to that seen in COPD.<sup>17,127</sup>

### Prescribing Point – Tiotropium

✓ In patients with moderate to severe renal impairment (creatinine clearance ≤ 50ml/min), only use tiotropium (Spiriva<sup>®</sup> Respimat<sup>®</sup>) if the benefits outweigh the risks.<sup>127,128</sup>

► Review treatment one to two months following treatment initiation. <sup>127</sup>

## Oral corticosteroids

For the small number of patients who are not adequately controlled with inhaled therapies, daily steroid tablets may be used. These should be used in the lowest dose that provides adequate control. Patients should be counselled about potential side-effects. All other alternative treatments must be considered.<sup>7</sup>

#### Prevention of oral steroid side effects

Patients who have been taking oral steroids for longer than three months or who require three or more courses a year will be at increased risk of systemic steroid side effects.<sup>7</sup>

The following should be monitored:

- Blood pressure
- Urine / blood sugar and cholesterol
- Bone mineral density (BMD) should be monitored in children over 5 years and adults \*
- Growth in children (height and weight centile)
- Cataracts may be screened for in children.<sup>7</sup>

\* When a significant reduction in BMD occurs in adults, treatment with a long-acting bisphosphonate should be offered (see British Osteoporosis Society guidelines, <u>www.nos.org.uk</u>).<sup>7</sup>

Bone mineral density for children is expressed as zscores. Either a DEXA scan or ultrasound are used locally in paediatric respiratory services.

2016
(Adults)
orithm (
nent alg
nanagen
Asthma r
S/SIGN
from BT
Adapted

Asthma - sus	bected	4	dult asthma - diagnosed		
Diagnosis and Assessment	Evaluation: - assess symptoms, r - adjust dose - upda	measure lung function, che ite self-management plan -	ck inhaler technique and a move up and down as ap	adherence propriate	
	Infrequent, short-lived		Iprove control as needed		Continuous or frequent use of oral
		Move up 20	ntrolling therapy	High dose therapies	steroids
	Move down to fir	nd allo	Additional add-on therapies	Consider trials of:	Use daily steroid tablet
		Initial add-on therapy	No response to LABA— stop LABA and consider increased dose of ICS.	Increasing ICS up to high dose.	in the lowest dose providing adequate control.
	Regular preventer	Add inhaled LABA to	If benefit from LABA but control still	Addition of a 4th drug e.g. LTRA, SR theophylline. beta	Maintain high dose ICS
Consider monitored	Low dose ICS	low-dose ICS (normally as a combination inhaler)	inadequate - continue LABA and increase ICS to medium dose.	agonist tablet, LAMA.	Consider other treatments to minimise use of steroid tablets.
initiation of treatment with low dose ICS.			If benefit from LABA but control still inadequate - continue LABA and ICS and consider trial of other therapy - LTRA, SR theophylline, LAMA	Refer patient for specialist care	Refer patient for specialist care
	Short acting β2 agonists	as required – consider mov	ving up if using three doses	a week or more.	

2	1	Offer a SABA to newly diagnosed
mpton	2	Offer a low dose of an ICS
<mark>trol sy</mark>	3	Offer a LTRA in addition to low dose ICS
<mark>to con</mark>	4	Offer a LABA in combination with low dose ICS and review LTRA
or down	5	Offer to change ICS +LABA maintenance therapy to a MART regimen with low dose ICS, +/- LTRA
o ve up	6	Consider increasing ICS to moderate dose; continue on MART or change to fixed dose ICS/LABA with SABA reliever
	7	Increase ICS to high dose (only as fixed dose with LABA – not MART), +/- LTRA with SABA as reliever

## NICE 2017 Asthma Guidance (adults)

## BTS/SIGN 2016 Asthma Guidance (adults)

	Regular preventer	Start low dose ICS	
otoms	Initial add-on therapy	Add inhaled LABA to low-dose ICS (normally as a combination inhaler)	
own to control symp	Additional add- on therapies	<ul> <li>No response to LABA — stop LABA and consider increased dose of ICS.</li> <li>If benefit from LABA, but control still inadequate: <ul> <li>continue LABA and increase ICS to medium dose.</li> </ul> </li> <li>If benefit from LABA but control still inadequate: <ul> <li>continue LABA and ICS and consider trial of other therapy, e.g. LTRA, SR theophylline LAMA</li> </ul> </li> </ul>	SABA as required at any stage.
Move up or d	High dose therapies	<ul> <li>Consider trials of:</li> <li>Increasing ICS up to high dose.</li> <li>Addition of a 4th drug, e.g. LTRA, SR theophylline, beta-agonist tablet, LAMA.</li> <li><i>Refer patient for specialist care</i></li> </ul>	moving up a step if using ≥ 3 doses of SABA per week
	Continuous or frequent use of steroids	Use daily steroid tablet in the lowest dose providing adequate control. Maintain high dose ICS Consider other treatments to minimise use of steroid tablets. <i>Refer patient for specialist care</i>	

## Choice of inhaler device

## Choice of inhaler device

In adults, a pMDI  $\pm$  spacer is as effective as any other hand-held inhaler, but patients may prefer some types of DPI.<sup>7</sup> In children aged 5 to 12 years, a pMDI + spacer is as effective as any other hand-held inhaler.<sup>7</sup> See **TABLE FOUR** for suitable inhaler delivery devices for children. There is no evidence to dictate an order in which devices

should be prescribed for patients who cannot use a pMDI. Therefore the most important points to consider are patient preference and local cost.<sup>7</sup>

Prescribing mixed inhaler types may cause confusion and lead to errors in using the different inhalers. Therefore, using the same type of device to deliver preventer and reliever treatments may improve outcomes.<sup>7</sup>

TABLE FOUR: Age requirements for correctuse of inhaler delivery devices 2		
Delivery system	Minimum age	
pMDI	> 5 years	
pMDI with spacer	> 4 years	
pMDI with spacer and mask	4 years or younger	
Breath-actuated metered -dose inhaler	> 5 years	
Dry-powder inhaler	5 years or older	

### Inhaler device technique

Inhalers should only be prescribed after patients have received training in the use of the device and have demonstrated satisfactory technique.<sup>7</sup>

It is important that inhaler technique is checked regularly as poor technique, even after training, is very common.<sup>2</sup> Any difficulties should either be corrected or the patient offered another device.<sup>57</sup>

## ()

## Patient resources for inhaler technique

## s on how to use your inhaler

PrescQIPP have produced a series of videos on how to use 17 different inhaler devices.

## Inhaler technique assessment tools

PrescQIPP have produced 'inhaler technique assessment tools'. They are designed to be used by healthcare professionals to support inhaler technique assessments in patients and cover 17 types of inhaler device on the market.

Both of these resources have been uploaded to the Patient Zone section of the NI Formulary: <u>http://</u><u>niformulary.hscni.net/PatientZone/A\_COPD/Pages/</u><u>default.aspx</u>.

## Should inhalers be prescribed generically?

With the exception of salbutamol MDI, generic prescribing of inhalers should be avoided as this might lead to people with asthma being given an unfamiliar inhaler device which they are not able to use properly.<sup>7</sup>

## Dry powder inhalers (DPIs)

There are a variety of different types of DPIs on the market. As DPIs differ in their method of administration, it

is important that the patient is maintained on the device that they have been trained to use. It is therefore essential to specify inhaler device (e.g. Spiromax<sup>®</sup>, NEXThaler<sup>®</sup>), strength and dose when prescribing a DPI — <u>do not prescribe generically</u>.

### Metered dose inhalers (MDIs)

In theory, when considering only the device, patients who are trained and competent in using a MDI should be able to use any MDI. However, differences in potency and cost between the different combination ICS/LABA MDIs require consideration.

Several branded generic versions of ICS / LABA MDIs are now available on the market. However they must be written <u>by brand</u> in order to achieve savings against comparator products.

Beclometasone-containing MDIs (Qvar<sup>®</sup>, Clenil Modulite<sup>®</sup> and Fostair<sup>®</sup>) are **not interchangeable** and should be prescribed <u>by brand</u> name:

- Qvar<sup>®</sup> has extra-fine particles and is approximately twice as potent as Clenil Modulite<sup>® 114</sup>
- Fostair<sup>®</sup> has extra-fine particles. Fostair<sup>®</sup> 100/6 can be prescribed for patients already using a beclometasone dipropionate 250 micrograms CFC-free inhaler.<sup>31</sup>

### Key message:

• All inhalers should be prescribed BY BRAND with the exception of salbutamol MDI.

## **NI Formulary choices**

The Northern Ireland Formulary provides guidance on choices of inhalers.



Choice of device should be considered on basis of ability to use the inhaler, patient-acceptability and cost. <u>http://niformulary.hscni.net</u>

## Prescribing Points – Choice of inhaler device

► Only prescribe an inhaler after the patient has received training and demonstrated satisfactory response. It is essential that patients are trained and competent in using the inhaler device that is prescribed for them.

► Check inhaler technique at every opportunity. Devices such as In-Check DIAL<sup>®</sup> and Flo Tone CR<sup>®</sup> may be used to help with technique training.

- ► MDIs require co-ordination between actuation and inhalation. This can be overcome through use of a spacer device.
- DPIs require sufficient inspiratory flow to deliver medication and so may not be suitable in frail patients.
   If considering a switch to another type inhaler device, switches should only be carried out at a face to face review.

► Prescribe inhalers by brand, with the exception of salbutamol MDI.



## Community pharmacists

If a prescription is presented that is written generically for an inhaler (other than salbutamol MDI), the brand should be confirmed with the prescriber.

## Self-management plans

# All patients with asthma should receive an individualised self-management plan, supported by patient education.<sup>4,7</sup>

### What are self-management plans?

Self-management plans are structured, documented plans that are developed to support a person to become more involved and empowered in managing their condition.<sup>34</sup>

### Why are self-management plans needed?

Due to the often variable nature of asthma, a fixed treatment regimen is not always appropriate.<sup>58</sup> It is important that people with asthma know how to recognise and act on symptoms and signs of deterioration in a timely fashion (as shown in the NRAD report).<sup>7</sup>

There is a substantial body of evidence to show that selfmanagement education incorporating written personal asthma action plans (PAAPs) improves health outcomes for people with asthma. They have been found to:

- Reduce emergency use of healthcare resources
- Improve markers of asthma control, e.g. reduced symptoms and days off work, and improved quality of life.<sup>7,35-56</sup>

## What are the components of a self-management plan?

### 1. Patient education

The goal of patient education is to provide suitable information and training so that patients can keep well and adjust treatment according to a medication plan developed with their healthcare professional.<sup>1</sup> Education should include personalised discussion of issues such as trigger avoidance and achieving a smokefree environment.<sup>7</sup>

## 2. Personal asthma action plans (PAAPs)

PAAPs should contain specific advice about recognising loss of asthma control. This can be assessed by symptoms, peak flows or both (symptom-based plans are generally preferable for children).<sup>7</sup>

Two or three action points should be included in the PAAP that state what to do if asthma deteriorates, including (as appropriate to clinical severity):

- Seeking emergency help
- Starting oral steroids (which may include provision of an emergency course of steroid tablets)
- Restarting or temporarily increasing (as opposed to just doubling) ICS.<sup>7</sup>

Written PAAPs, given as part of structured education, can improve outcomes such as self-efficacy, knowledge and confidence for people with asthma, particularly for people with moderate to severe asthma whose condition is managed in secondary care. For people with asthma who have had a recent acute attack resulting in admission to hospital, written PAAPs may reduce readmission rates.<sup>84</sup>

Examples of self-management plans can be found:

 Asthma UK website (<u>www.asthma.org.uk</u>) or
 HSCB Public Health website (<u>http://</u> <u>www.publichealth.hscni.net/publications/asthma-</u> action-plan).

## Self Management Good Practice Points (BTS/SIGN) 7

► A hospital admission represents a window of opportunity to review self-management skills. No patient should leave hospital without a written PAAP.

► An acute consultation offers the opportunity to determine what action the patient has already taken to deal with the asthma attack. Their self-management strategy may be reinforced or refined and the need for consolidation at a routine follow up considered.

► A consultation for an upper respiratory tract infection or other known trigger is an opportunity to rehearse with the patient their self-management in the event of their asthma deteriorating.

► Education should include personalised discussion of issues such as trigger avoidance and achieving a smoke-free environment to support people and their families living with asthma.

► Brief simple education linked to patient goals is most likely to be acceptable to patients.

## Patient review

Regular review of people with asthma is associated with reduced absence from school or work, reduced exacerbation rate, improved symptom control and reduced attendance in accident and emergency departments.<sup>84</sup> Therefore, patients with stable asthma should be reviewed at least once a year in primary care.<sup>7</sup> This is reinforced by the inclusion of annual asthma review in the General Medical Services (GMS) and the NICE Quality Statements for asthma.

## Assessment of asthma control

## 1) Recognised Tools

An assessment of asthma control should use a recognised tool. The available tools include:

- Royal College of Physicians (RCP) 3 questions
- Asthma control questionnaire
- Asthma control test or children's asthma control test (see Northern Ireland Formulary website: <u>http://</u> <u>niformulary.hscni.net/PatientZone/A\_COPD/Pages/</u> <u>default.aspx</u>)
- Mini asthma quality of life questionnaire or paediatric asthma quality of life questionnaire.

## 2) Tests of airway function

These tools are usefully supplemented by tests of airway function such as:

- Spirometry
- Peak flow variability testing.<sup>4</sup>

Do not routinely use FeNO to monitor asthma control, but consider FeNO measurement as an option to support asthma management in people who are symptomatic despite using ICS.<sup>4</sup>

### Components of a structured review <sup>7</sup>

Components of a structured review for adults include:

- Assessment of symptomatic asthma control using a recognised tool.
- Measurement of lung function, assessed by spirometry or by peak expiratory flow.
- Review of exacerbations, oral corticosteroid use and time off work or study since last assessment.
- Checking inhaler technique.
- Assessing adherence (which can be done by reviewing prescription refill frequency).
- Adjustment of treatment (consider stepping up if poor control or stepping down if good control since the last annual review).<sup>84</sup>
- Bronchodilator reliance (which can be assessed by reviewing prescription refill frequency).
- Possession and review of PAAP.
- Smoking status.
- Assessment of co-morbidities.
- Review of diagnosis.

## What you should do when a patient exhibits poor asthma control?

Before considering alteration of drug therapy, consider:

- Is there patient compliance with the existing therapy?
- Is the patient able to use their inhaler properly?
- Are there any correctable trigger factors?
- Does the patient have allergic rhinitis?
- Is the diagnosis correct? (Is there objective evidence of asthma?).

#### If asthma is controlled — consider stepping down.

## Stepping down

# Stepping down therapy once asthma is controlled is recommended, but often not implemented, leaving some patients over-treated.<sup>7</sup>

The reduced need for medication once control has been achieved is not fully understood, but may reflect the reversal of some of the consequences of long-term inflammation of the airways. Higher doses of antiinflammatory medication may be required to achieve this benefit than to maintain it.

Alternatively, the reduced need for medication might simply represent spontaneous improvement as part of the seasonal cyclical natural history of asthma. Whatever the explanation, in all patients, the minimum controlling dose of treatment must be sought through a process of regular follow-up and staged dosereductions.<sup>1</sup>

#### When to consider stepping down treatment?

Stepping down treatment should be considered for those patients whose disease has been stable for at least three months.<sup>10</sup> Regular review and step down of treatment is essential to prevent over-treating.<sup>10</sup>

## Prescribing Notes: How to step down treatment

- Discuss with the person the potential risks and benefits of decreasing maintenance therapy.<sup>4</sup>
- The PAAP should be updated.
- Step down of ICS therapy should be slow, at a 25 to 50% dose reduction every three months, until low dose ICS is achieved (as patients deteriorate at different rates). BTS /SIGN guidance suggests that this is realistic and possible without compromising patient care.
- When on a combination of LABA and ICS, the ICS should be reduced to low dose (as above) before stopping the LABA.<sup>10</sup>
- Ideally the dose of LABA should remain constant during the 'step down' process.
- Patients should be maintained at the lowest possible dose of ICS.<sup>7</sup>
- There should be regular patient review while stepping down — recommended to review after 12 weeks.<sup>113</sup>

Resources to help step-down are available on the Primary Care intranet <u>http://primarycare.hscni.net/</u>pharmacy-and-medicines-management/resources/ respiratory/.

Guidance to Support the Review of Combination Inhaled Corticosteroids for Adults in Asthma.

- The BTS/SIGN guidance on the stepwise management of asthma should be used to treat patients at the step most appropriate to the initial severity of asthma.
- The dose of inhaled corticosteroids (ICS)should be titrated to the lowest dose for effective control
   Use the three Ts when reviewing asthma -
- Use the three Ts when reviewing asthma -(Adherence with Treatment, Inhaler Technique and Trigger Factors.)
- Complete asthma control needs to be achieved for at least 12 weeks before attempting to step patients down.
- If asthma is controlled with the combination ICS/long-acting beta 2 agonist (LABA) inhaler the
  preferred approach is to reduce the ICS by approximately 25-50% whilst continuing LABA at the
  same dose.
- If control is maintained after stepping down then further reduction in ICS should be attempted until lowest possible dose achieved, when the LABA may be stopped.

#### Figure 1. Levels of Asthma Control

	Level of Asthma Control		
	Completely Controlled	Partly Controlled	Uncontrolled
Daytime Symptoms	Twice or less per week	> Twice per week	Three or more
Limitation on Activities	None	Any	features of partly
Nocturnal symptoms/ awakening	None	Any	controlled asthma
Need for reliever / rescue treatment	Twice or less per week	> Twice per week	
Lung Function (PEF or FEV <sub>1</sub> )	None	None	

#### Table 1. Equivalence to Beclometasone dipropionate (BDP)

Inhaled Corticosteroid	Equivalent Beclometasone dipropionate (BDP) dose	*The exact equivalence of fluticasone furoate to other ICS is not known.	
400mcg Budesonide	400mcg BDP	The British National Formulary (Sept 2016)	
400mcg Clenil* (Beclometasone)	400mcg BDP	notes that fluticasone	
200mcg Fostair* (Beclometasone-extra fine)	500mcg BDP	furoate 92 micrograms once daily is	
250mcg Fluticasone propionate	500mcg BDP	approximately	
92mcg Fluticasone furoate*	500mcg BDP*	fluticasone propionate	
200mcg Qvar <sup>®</sup> (Beclometasone – extra fine)	400mcg BDP	250 micrograms twice	

#### References

- BSO/HSCB. COMPASS Therapeutic Notes on the Management of 1. Asthma, 2015.
- 2 Clinical Knowledge Summaries. Asthma. Last revised Dec 2013. http://
- 3
- Asthma UK. <u>www.asthma.org.uk</u> NICE. NICE <u>NG80</u> Asthma: diagnosis, monitoring and chronic asthma 4 management. Nov 2017.
- de Marco R et al. Differences in incidence of reported asthma related to 5. age in men and women. A retrospective analysis of the data of the European Respiratory Health Survey. American Journal of Respiratory and Critical Care Medicine, 2000;162(1)68-74.
- Nicolai T et al. Longitudinal follow-up of the changing gender ratio in asthma from childhood to adulthood: role of delayed manifestation in 6. girls. Pediatric Allergy and Immunology, 2003; 14(4)280-283. SIGN/BTS. SIGN 153: British guideline on the management of asthma.
- 7. Sep 2016.
- White J, Paton JY, Niven R and Pinnock H. Guidelines for the diagnosis 8. and management of asthma: a look at the key differences between BTS/ SIGN and NICE. Thorax 2018;0:1-5.
- Global Initiative for Asthma. Diagnosis of Diseases of Chronic Airflow Limitation: Asthma and COPD Overlap Syndrome (ACOS). 2015. HSCB. HSCB Asthma support tool for implementation of National 9
- 10 Guidance Drug Management of Asthma. http://niformulary.hscni.net/ Formulary/Adult/PDF/Asthma\_supporting\_tool\_WebVersion.pdf
- Chalmers GW et al. Influence of cigarette smoking on inhaled 11. corticosteroid treatment in mild asthma. Thorax. 2002;57(3):226-30.
- Ehrlich R al. Household smoking and bronchial hyperresponsiveness in children with asthma. J Asthma 2001;38(3):239-51. Gallefoss F, Bakke PS. Does smoking affect the outcome of patient 12. 13.
- education and self-management in asthmatics? Patient Educ Couns 2003;49(1):91-7.
- Mannino DM, Homa DM, Redd SC. Involuntary smoking and asthma 14. severity in children: Data from the Third National Health and Nutrition Examination Survey. Chest. 2002;122(2):409-15.
- MHRA. Long-acting β2-agonists: reminder for use in children and adults. Drug Safety Update, September 2010. <u>https://www.gov.uk/drug-safety-update/long-acting-2-agonists-reminder-for-use-in-children-and-adults</u> 15
- Levy ML. BTS/SIGN Guidelines Query for Committee. Prim Care 16. Respir J2003; 12:71.
- NICE. Asthma: tiotropium (Spiriva Respimat). ESMN55 March 2015 17.
- 18. Dicpinigaitis, P. V., Dobkin, J. B. and Reichel, J. Antitussive effect of the leukotriene receptor antagonist zafirlukast in subjects with cough-variant asthma. J Asthma 2002; 39: 291-297
- Lipworth, B. J. Leukotriene-receptor antagonists. Lancet 1999; 353: 57-19. 62
- Drazen, J. M., Israel, E. and O'Byrne, P. M. Treatment of asthma with 20. drugs modifying the leukotriene pathway. N.Engl.J Med. 1999; 340: 197-206
- Barnes, N. C. and Miller, C. J. Effect of leukotriene receptor antagonist 21 therapy on the risk of asthma exacerbations in patients with mild to moderate asthma: an integrated analysis of zafirlukast trials. Thorax 2000; 55: 478-483.
- Lofdahl, C. G., Reiss, T. F., Leff, J. A., et al. Randomised, placebo 22 controlled trial of effect of a leukotriene receptor antagonist, montelukast, on tapering inhaled corticosteroids in asthmatic patients. BMJ 1999; 319: 87-90
- Price, D. B., Hernandez, D., Magyar, P., et al. Randomised controlled trial of montelukast plus inhaled budesonide versus double dose inhaled 23 budesonide in adult patients with asthma. Thorax 2003; 58: 211-216.
- Vaquerizo, M. J., Casan, P., Castillo, J., et al. Effect of montelukast 24 added to inhaled budesonide on control of mild to moderate asthma. Thorax 2003; 58: 204-210.
- Virchow, J. C., Jr., Prasse, A., Naya, I., et al. Zafirlukast improves 25 asthma control in patients receiving high-dose inhaled corticosteroids.
- Am.J Respir.Crit Care Med. 2000; 162: 578-585. Nelson, H. S., Busse, W. W., Kerwin, E., et al. Fluticasone propionate/ salmeterol combination provides more effective asthma control than low-26 dose inhaled corticosteroid plus montelukast. J Allergy Clin.Immunol. 2000; 106: 1088-1095.
- Fish, J. E., Israel, E., Murray, J. J., et al. Salmeterol powder provides 27 significantly better benefit than montelukast in asthmatic patients receiving concomitant inhaled corticosteroid therapy. Chest 2001; 120: 423-430
- Ringdal, N., Eliraz, A., Pruzinec, R., et al. The salmeterol/fluticasone 28 combination is more effective than fluticasone plus oral montelukast in asthma. Respir.Med. 2003; 97: 234-241.
- Deykin, A., Wechsler, M. E., Boushey, H. A., et al. Combination therapy 29 with a long-acting beta-agonist and a leukotriene antagonist in moderate
- asthma. Am. J Respir.Crit Care Med. 2007; 175: 228-234. Laviolette, M., Malmstrom, K., Lu, S., et al. Montelukast added to inhaled beclomethasone in treatment of asthma. Montelukast/Beclomethasone 30. Additivity Group. Am.J.Respir.Crit Care Med. 1999; 160: 1862-1868. 31.
- HSCB. Northern Ireland Formulary. http://niformulary.hscni.net Royal College of Physicians. National Review of Asthma Deaths: Why 32 asthma still kills? 2014 https://www.rcplondon.ac.uk/projects/nationalreview-asthma-deaths
- HSCB. Newsletter supplement: Why Asthma Still Kills The National 33. Review of Asthma Deaths (NRAD). January 2015. http:// niformulary.hscni.net/PrescribingNewsletters/PDF/NIMM\_2015/NIMM\_% 20NewsletterspecialSupplement\_Jan15.pdf
- 34 NICE. NICE NG 5, Medicines optimisation: the safe and effective use of

medicines to enable the best possible outcomes. March 2015. http:// www.nice.org.uk/guidance/NG5/chapter/1-recommendations#self management-plans

- 35. Gibson PG et al. Self-management education and regular practitioner review for adults with asthma. Cochrane Database of Systematic Reviews 2003. Issue 1.
- Lefevre F et al. Do written action plans improve patient outcomes in asthma? An evidence-based analysis. Fam Pract 2002;51(10):842-48. 36.
- Gibson PG, Powell H. Written action plans for asthma: an evidence-37. based review of the key components. Thorax 2004;59(2):94-9. Powell H, Gibson PG. Options for self-management education for adults 38.
- with asthma. Cochrane Database of Systematic Reviews 2003, Issue 1. 39
  - Bussey-Smith KL, Rossen RD. A systematic review of randomized control trials evaluating the effectiveness of interactive computerized asthma patient education programs. Ann Allergy Asthma Immunol 2007;98(6):507-16.
- de ongh Tet al. Mobile phone messaging for facilitating self-management 40. of long-term illnesses. Cochrane Database of Systematic Reviews 2012, Issue 12
- 41. Smith R et al. Psycho-educational interventions for adults with severe or difficult asthma: a systematic review. Asthma 2007;44(3):219-41.
- Boyd M. et al. Interventions for educating children who are at risk of 42. asthma-related emergency department attendance. Cochrane Database of Systematic Reviews 2009, Issue 2.
- 43. Coffman JM, Cabana MD, Halpin HA, Yelin EH. Effects of asthma education on children's use of acute care services: a meta-analysis Pediatrics 2008;121(3):575-86
- 44. Wolf FM, Guevara P, Grum CM, Clark NM, Cates C. Educational interventions for asthma in children. Cochrane Database of Systematic Reviews Issue 1.
- Clarke SA, Calam R. The effectiveness of psychosocial interventions designed to improve health-related quality of life (HRQOL) amongst 45 asthmatic children and their families: a systematic review. Qual Life Res 2012:21(5):747-64.
- Bravata DM et al. Quality improvement strategies for children with 46 asthma: a systematic review. Arch Pediatr Adolesc Med 2009;163(6):572 -81
- Difficult of the second 47.
- Zemek RL, Bhogal SK, Ducharme FM. Systematic review of randomized 48. controlled trials examining written action plans in children: what is the plan? Arch Pediatr Adolesc Med 2008;162(2):157-63.
- 49. Kessler KR. Relationship between the use of asthma action plans and asthma exacerbations in children with asthma: a systematic review. J Asthma Allergy Educ 2011;2(1):11-21. Coffman JM, Cabana MD, Yelin EH. Do school-based asthma education
- 50. programs improve self-management and health outcomes? Pediatrics 2009;124(2):729-42.
- Ahmad E, Grimes DE. The effects of self-management education for 51. school-age children on asthma morbidity: a systematic review. J Sch Nurs 2011;27(4):282-92.
- Welsh EJ, Hasan M, Li L. Home-based educational interventions for 52 children with asthma. Cochrane Database of Systematic Reviews 2011, Issue 10.
- Viswanathan M et al. Outcomes of community health worker 53
- interventions. Evid Rep Technol Assess (Full Rep) 2009;181:1-144. 54 Bailey EJ et al. Chang AB. Culture-specific programs for children and adults from minority groups who have asthma. Cochrane Database of Systematic Reviews 2009, Issue 2.
- Press VG et al. Interventions to improve outcomes for minority adults with asthma: a systematic review. J Gen Intern Med 2012;27(8):1001-15. 55.
- Tapp S, Lasserson T, Rowe B. Education interventions for adults who 56 attend the emergency room for acute asthma. Cochrane Database of Systematic Reviews 2010, Issue 1.
- DTB. Inhaler devices for asthma. Drug and Therapeutics Bulletin, 57. 2000;38:2.
- DTB. Action plans in asthma. Drug and Therapeutics Bulletin, 58. 2005.43.12 59.
- DHSSPSNI. Quality and outcomes framework 2015-2016. http:// www.dhsspsni.gov.uk/gof.htm 60.
  - Ghosh, CS et al. Reductions in hospital use from self management training for chronic asthmatics. Soc.Sci.Med. 1998; 46: 1087-1093.
- 61. HSCB. Items Unsuitable for Generic Prescribing. April 2013. http:// www.hscboard.hscni.net/medicinesmanagement/Prescribing 20Guidance/035%20Items Unsuitable for Generic Prescribing-April 2013 pdf
- EMC. Relvar Ellipta 184 micrograms/22 micrograms inhalation powder, 62 pre-dispensed Summary of Product Characteristics. Last Updated on eMC 02-Jul-2015. http://www.medicines.org.uk 63.
  - NICE. Inhaled corticosteroids for the treatment of chronic asthma in adults and children aged 12 years and over. NICE Technology Appraisal Guidance 138 2008;
- Manning, P., Gibson, P. G. and Lasserson, T. J. Ciclesonide versus other inhaled steroids for chronic asthma in children and adults. 64. Cochrane Database Syst.Rev. 2008; CD007031
- 65 Powell, H. and Gibson, P. G. Inhaled corticosteroid doses in asthma: an evidence-based approach. Med.J Aust. 2003; 178: 223-225. 66
- MeReC. Chronic asthma. MeReC Briefing 2002; 18: 1-5. 67
  - Yokoyama, H., Yamamura, Y., Ozeki, T., et al. Influence of mouth washing procedures on the removal of drug residues following inhalation of corticosteroids. Biol.Pharm.Bull. 2006; 29: 1923-1925. Buhl, R. Local oropharyngeal side effects of inhaled corticosteroids in
- 68. patients with asthma. Allergy 2006; 61: 518-526. 69.
  - Rachelefsky, G. S., Liao, Y. and Faruqi, R. Impact of inhaled

corticosteroid-induced oropharyngeal adverse events: results from a meta-analysis. Ann.Allergy Asthma Immunol. 2007; 98: 225-238. Randell, T. L., Donaghue, K. C., Ambler, G. R., et al. Safety of the

- 70. newer inhaled corticosteroids in childhood asthma. Paediatr.Drugs 2003; 5: 481-504
- 71. Roland, N. J., Bhalla, R. K. and Earis, J. The local side effects of inhaled 103. corticosteroids: current understanding and review of the literature. Chest 2004; 126: 213-219.
- Lipworth, B. J. Systemic adverse effects of inhaled corticosteroid 72 therapy: A systematic review and meta-analysis. Arch Intern.Med. 1999: 159: 941-955
- 73. Cumming, R. G., Mitchell, P. and Leeder, S. R. Use of inhaled
- corticosteroids and the risk of cataracts. N.Engl.J Med. 1997; 337: 8-14. 74. Garbe, E., LeLorier, J., Boivin, J. F., et al. Inhaled and nasal glucocorticoids and the risks of ocular hypertension or open-angle
- glaucoma. JAMA 1997; 277: 722-727. Israel, E., Banerjee, T. R., Fitzmaurice, G. M., et al. Effects of inhaled 75. glucocorticoids on bone density in premenopausal women. N.Engl.J Med. 2001; 345: 941-947.
- Fanta, C. H. Asthma. N.Engl.J Med. 2009; 360: 1002-1014. 76.
- 77. CSM. Inhaled corticosteroids and adrenal suppression in children. Current Problems in Pharmacovigilance 2002; 28: 7.
- 78. Stoloff, S. W., Stempel, D. A., Meyer, J., et al. Improved refill persistence with fluticasone propionate and salmeterol in a single inhaler compared with other controller therapies. J.Allergy Clin.Immunol. 2004; 113: 245-251.
- Currie, G. P., Devereux, G. S., Lee, D. K., et al. Recent developments in asthma management. BMJ 2005; 330: 585-589. 79.
- 80. Barnes, P. J. Scientific rationale for inhaled combination therapy with long-acting beta2-agonists and corticosteroids. Eur.Respir.J. 2002; 19: 182-191
- Tomlinson, J. E., McMahon, A. D., Chaudhuri, R., et al. Efficacy of low 81 and high dose inhaled corticosteroid in smokers versus non-smokers with mild asthma. Thorax 2005; 60: 282-287.
- Chalmers, G. W., Macleod, K. J., Little, S. A., et al. Influence of cigarette 82. smoking on inhaled corticosteroid treatment in mild asthma. Thorax 2002; 57: 226-230.
- Chaudhuri, R., Livingston, E., McMahon, A. D., et al. Cigarette smoking 83. impairs the therapeutic response to oral corticosteroids in chronic asthma. Am.J.Respir.Crit Care Med. 2003; 168: 1308-1311.
- NICE. NICE quality standard [QS25] Published date: February 2013. 84. Eric D Bateman, Helen K Reddel, Richard N van Zyl-Smit, Alvar Agusti. 85. The asthma-COPD overlap syndrome: towards a revised taxonomy of chronic airways diseases? Published Online August 6, 2015 http:// dx.doi.org/10.1016/S2213-2600(15)00254-
- DTB. Using beta 2-stimulants in asthma. Drug Ther.Bull. 1997; 35: 1-4. Drazen, J. M., Israel, E., Boushey, H. A., et al. Comparison of regularly scheduled with as-needed use of albuterol in mild asthma. Asthma 86. 87.
- Clinical Research Network. N.Engl.J Med. 1996; 335: 841-847. Spitzer, W. O., Suissa, S., Ernst, P., et al. The use of beta-agonists and the risk of death and near death from asthma. N.Engl.J Med. 1992; 326: 88.
- 501-506 89. Suissa, S., Ernst, P., Benayoun, S., et al. Low-dose inhaled
- corticosteroids and the prevention of death from asthma. N.Engl.J Med. 2000: 343: 332-336
- NEJM. Long-term effects of budesonide or nedocromil in children with 90. asthma. The Childhood Asthma Management Program Research Group. N.Engl.J Med. 2000; 343: 1054-1063.
- Adams, N., Bestall, J. M., Lasserson, T. J., et al. Inhaled fluticasone 91. versus inhaled beclomethasone or inhaled budesonide for chronic asthma in adults and children. Cochrane.Database.Syst.Rev. 2005; CD002310
- 92 Barnes, P. J. and Adcock, I. M. How do corticosteroids work in asthma? Ann.Intern.Med. 2003; 139: 359-370.
- Calpin, C., Macarthur, C., Stephens, D., et al. Effectiveness of 93. prophylactic inhaled steroids in childhood asthma: a systemic review of the literature. J.Allergy Clin.Immunol. 1997; 100: 452-457.
- 94. Jeffery, P. K., Godfrey, R. W., Adelroth, E., et al. Effects of treatment on airway inflammation and thickening of basement membrane reticular collagen in asthma. A quantitative light and electron microscopic study. Am.Rev.Respir.Dis. 1992; 145: 890- 899. Juniper, E. F., Kline, P. A., Vanzieleghem, M. A., et al. Effect of long-
- 95. term treatment with an inhaled corticosteroid (budesonide) on airway yperresponsiveness and clinical asthma in nonsteroid-dependent asthmatics. Am.Rev.Respir.Dis. 1990; 142: 832-836.
- Pauwels, R. A., Lofdahl, C. G., Postma, D. S., et al. Effect of inhaled 96. formoterol and budesonide on exacerbations of asthma. Formoterol and orticosteroids Establishing Therapy (FACET) International Study Group. N.Engl.J.Med. 1997; 337: 1405- 1411.
- Sin, D. D., Man, J., Sharpe, H., et al. Pharmacological management to 97. reduce exacerbations in adults with asthma: a systematic review and meta-analysis. JAMA 2004; 292: 367-376.
- 98. Waalkens, H. J., van Essen-Zandvliet, E. E., Hughes, M. D., et al. Cessation of longterm treatment with inhaled corticosteroid (budesonide) in children with asthma results in deterioration. The Dutch CNSLD Study Group. Am.Rev.Respir.Dis. 1993; 148:1252-1257.
- Masoli, M., Weatherall, M., Holt, S., et al. Moderate dose inhaled 99. corticosteroids plus salmeterol versus higher doses of inhaled corticosteroids in symptomatic asthma. Thorax 2005; 60: 730-734.
- 100. Shrewsbury, S., Pyke, S. and Britton, M. Meta-analysis of increased dose of inhaled steroid or addition of salmeterol in symptomatic asthma (MIASMA). BMJ 2000; 320: 1368-1373. Woolcock, A., Lundback, B., Ringdal, N., et al. Comparison of addition of
- 101. salmeterol to inhaled steroids with doubling of the dose of inhaled

steroids. Am.J Respir.Crit Care Med. 1996; 153: 1481-1488.

- 102. Greening, A. P., Ind, P. W., Northfield, M., et al. Added salmeterol versus higher-dose corticosteroid in asthma patients with symptoms on existing inhaled corticosteroid. Allen & Hanburys Limited UK Study Group. Lancet 1994; 344: 219-224.
  - Pearlman, D. S., Chervinsky, P., Laforce, C., et al. A comparison of salmeterol with albuterol in the treatment of mild-tomoderate asthma. N.Engl.J Med. 1992; 327: 1420-1425. Kesten, S., Chapman, K. R., Broder, I., et al. A three-month comparison
- 104 of twice daily inhaled formoterol versus four times daily inhaled albuterol in the management of stable asthma. Am.Rev.Respir.Dis. 1991; 144: 622-625
- 105. Wenzel, S. E., Lumry, W., Manning, M., et al. Efficacy, safety, and effects on quality of life of salmeterol versus albuterol in patients with mild to moderate persistent asthma. Ann.Allergy Asthma Immunol. 1998; 80·463-470
- Bateman, E. D., Boushey, H. A., Bousquet, J., et al. Can guideline-defined asthma control be achieved? The Gaining Optimal Asthma 106. ControL study. Am.J.Respir.Crit Care Med. 2004; 170: 836-844. Drugs for asthma. Treat.Guidel.Med.Lett. 2008; 6: 83-90.
- 107. 108. Lotvall, J. Pharmacological similarities and differences between beta2-
- agonists. Respir.Med. 2001; 95 Suppl B: S7-11. Palmqvist, M., Persson, G., Lazer, L., et al. Inhaled dry-powder 109. formoterol and salmeterol in asthmatic patients: onset of action, duration of effect and potency. Eur.Respir.J. 1997; 10: 2484-2489. van Noord, J. A., Smeets, J. J., Raaijmakers, J. A., et al. Salmeterol
- 110. versus formoterol in patients with moderately severe asthma: onset and duration of action. Eur.Respir.J. 1996; 9: 1684-1688.
- 111. O'Byrne, P. M., Bisgaard, H., Godard, P. P., et al. Budesonide/formoterol combination therapy as both maintenance and reliever medication in asthma. Am.J.Respir.Crit Care Med. 2005; 171: 129-136. DTB. Relvar Ellipta for asthma. Drug and Ther Bul, 2014;52:8. PrescQIPP. Asthma prescribing guidelines for adults and children over
- 112 113.
  - 12 years. January 2015.
- RPSGB / BMA. BNF 69, March—September 2015. 114.
- 115. HSCB Primary care intranet. QOF Prevalence graphs, 2014-2015. http://primarycare.hscni.net/QOF.htm PrescQIPP. Leukotriene receptor antagonists: Montelukast and 116.
- Presta, L. G., Lahr, S. J., Shields, R. L., et al. Humanization of an 117.
- antibody directed against IgE. J Immunol. 1993; 151: 2623-2632 MacGlashan, D. W., Jr., Bochner, B. S., Adelman, D. C., et al. Down-118.
  - regulation of Fc(epsilon)RI expression on human basophils during in vivo treatment of atopic patients with anti-IgE antibody. J Immunol.1997; 158: 1438-1445.
- MeReC Bulletin 1999; 1: 1-4. Leukotriene antagonists. GP notebook. Leukotriene antagonists. Accessed 11/12/2015 http:// 119. 120.
  - www.gpnotebook.co.uk/simplepage.cfm?ID=-2019950521
- PCRS. PCRS-UK briefing document: Asthma guidelines, Nov 2017. 121. 122. Keeley D and Baxter N. Conflicting asthma guidelines cause confusion in
  - primary care. BMJ 2018;390:k29.
- BSO. Drug Tariff, January 2018. http://www.hscbusiness.hscni.net/ 123.
- services/2034.htm MHRA. Corticosteroids: rare risk of central serous chorioretinopathy with local as well as systemic administration. Drug Safety update, Aug 2017. 124.
- 125. Kew KM, Dahri K. Long-acting muscarinic antagonists (LAMA) added to combination long-acting beta2- agonists and inhaled corticosteroids (LABA/ICS) versus LABA/ICS for adults with asthma. Cochrane Database of Systematic Reviews 2016, Issue 1.
- Kew KM, Evans DJW, Allison DE, Boyter AC. Long-acting muscarinic antagonists (LAMA) added to inhaled corticosteroids (ICS) versus addition of long-acting beta2-agonists (LABA) for adults with asthma. 126. 2015. (Cochrane Database of Systematic Reviews 2015, Issue 6). [cited 26 Jul 2016]. Available from url: http:// onlinelibrary.wiley.com/ doi/10.1002/14651858. CD011438.pub2/pdf.
- 127. PrescQIPP. Tiotropium bromide (Spiriva Respimat® 2.5 microgram, inhalation solution) in asthma. Bulletin 125, Feb 2016.
- EMC. Spiriva Respimat 2.5 microgram, inhalation solution. Summary of Product Characteristics. Last Updated on eMC 20 Apr 2018. http:// 128. www.medicines.org.uk

DTB. Redefining the overlap of asthma and COPD. DTB 2017;55(7)81-129. 84

This material was prepared on behalf of the Northern Ireland Health and Social Care Board by:

Michelle O'Prey, MPharm MSc MPS Medicines Management Information Pharmacist COMPASS Unit Pharmaceutical Department NI Health and Social Care Board 2 Franklin Street, Belfast BT2 8DQ.

Any queries should be directed to Michelle O'Prey (e-mail <u>Michelle.O'Prey@hscni.net</u>, telephone 028 9536 3925).

You may re-use this material free of charge in any format or medium for private research/study, or for circulation within an organisation, provided that the source is appropriately acknowledged. The material must be re-used accurately in time and context, and must NOT be used for the purpose of advertising or promoting a particular product or service for personal or corporate gain.

Please note that every effort has been made to ensure that the content of the COMPASS Therapeutic Notes is accurate at the time of publication. Readers are reminded that it is their responsibility to keep up-to-date with any changes in practice.

With thanks to the following for kindly reviewing this document:

- Dr Richard Hewitt, Consultant Respiratory Physician, South Eastern Health and Social Care Trust
- Dr Stephen Rowan, Consultant Respiratory Physician, South Eastern Health and Social Care Trust

The Editorial Panel for this edition of COMPASS Therapeutic Notes:

- Dr Robert Jennings (General Practitioner)
- Dr Ursula Mason (General Practitioner)
- Miss Joanne McDermott (Pharmacy Adviser, HSCB)
- Mrs Roisin McQuillan (Pharmacy Adviser, HSCB)
- Dr Thérèse Rafferty (Medicines Management Information Analyst, HSCBSO)
- Mrs Stephanie Sloan (Community Pharmacist)



### COMPASS THERAPEUTIC NOTES ASSESSMENT

### Therapeutic Notes on the Management of Asthma

COMPASS Therapeutic Notes are circulated to GPs, nurses, pharmacists and others in Northern Ireland. Each issue is compiled following the review of approximately 250 papers, journal articles, guidelines and standards documents. They are written in question and answer format, with summary points and recommendations on each topic. They reflect local, national and international guidelines and standards on current best clinical practice. Each issue is reviewed and updated every three years.

Each issue of the Therapeutic Notes is accompanied by a set of assessment questions. This edition can contribute 3 hours towards your CPD/CME requirements. Submit your MCQs online (see below). Assessment forms for each topic can be submitted in **any order** and at **any time**.

If you would like extra copies of Therapeutic Notes and MCQ forms for this and any other topic you can visit: <u>www.medicinesni.com</u> or <u>www.hscbusiness.hscni.net/services/2163.htm</u> or <u>www.nicpld.org</u>

You can now complete your COMPASS multiple choice assessment questions and print off your completion certificate online:

Doctors and nurses should submit their answers at: <u>www.medicinesni.com</u>

Pharmacists should submit their answers at: www.nicpld.org



Successful completion of these assessment questions equates with **3** hours Continuing Professional Development time. Circle your answer TRUE (T) or FALSE (F) for each question. When completed please submit your answers online:

Doctors and nurses should submit their answers at: <u>www.medicinesni.com</u>

Pharmacists should submit their answers at: www.nicpld.org

#### In the management of chronic asthma 1 Reducing house dust mite levels in the home has been found to improve F Т а symptoms of asthma Inhaled corticosteroids are the most effective controller medications currently F b Т available. Higher doses of inhaled corticosteroids may be needed in patients who are smokers F Т С or ex-smokers. d Complete control of asthma is defined as only 1 or 2 asthma attacks per year. Т F In relation to inhaled corticosteroids (ICSs): 2 Fluticasone furoate provides equal clinical activity to beclometasone dipropionate Т F а (BDP) and budesonide at half the dosages. Patients should be advised to double their dose of ICS during an asthma attack. F b Т Hoarseness and dysphonia due to ICS can usually be minimised by use of a F Т с spacer. Clinically important, long-term adverse systemic effects are usually not observed in adults until ICS is at a high dose (usually > 1000 micrograms BDP per day or Т F d equivalent. In relation to maintenance and reliever therapy (MART) regimens: 3 There is no need for another reliever inhaler in addition to MART. F Т а The total regular dose of daily ICS should not be decreased. b Т F DuoResp Spiromax<sup>®</sup> 160/4.5, Fobumix Easyhaler<sup>®</sup> 160/4.5, Symbicort F С Т Turbohaler<sup>®</sup> 100/6, 200/6 and Fostair<sup>®</sup> MDI 100/6 are licensed for MART. F d There is strong evidence for high dose ICS in a MART regimen. Т 4 In relation to long-acting $\beta_2$ -agonists (LABAs): They are the first choice as add-on therapy to ICS in children under five years of Т F а age. Т F b Do not start anyone with acutely deteriorating asthma on a LABA. LABA should only be started in patients who are already on ICS. F Т С Salmeterol may be used to relieve an acute asthma attack. d Т F When stepping down asthma treatment: 5 Patients should be maintained on the minimum dose of ICS that controls their F Т а condition. Step down of ICS therapy should be slow, at a 25 to 50% dose reduction every F b Т three months. Stepping down treatment should be considered for those patients whose Т F С disease has been stable for at least three months. When asthma is controlled with a combination of higher dose ICS and F т d LABA, the preferred approach is to begin by reducing the dose of LABA